POWERTOWER

GHT TOWERS

PARTS BOOK

PT4000

7 rontier

POWERPRODUCTS

Delta, BC, Canada 1-877-946-5531 [
Edmonton, AB, Canada1-877-455-2260 []
Calgary, AB, Canhada 1-877-720-3735 O
Winnipeg, MB, Canada 1-877-949-1526 []

www.frontierpower.com




PT4000

SECTION PARTS LIST DESCRIPTION
01 PT1-10 TOWER PEDESTAL
02 PT1—-12 TOWER PEDESTAL(SHORT PIN)
03 PT2—10 MAST ASSEMBLY
04 PT2—-52 LIGHT ASSEMBLY
05 PT4—-10 HITCH ASSEMBLY
06 PT4—01 FRAME ASSEMBLY
07 PT5-10 STANDARD TANKS
08 PT5—11 STANDARD TANKS WITH ONE AUXILIARY TANK
09 PT5—12 STANDARD TANKS WITH TWO AUXILIARY TANKY
10 PT6—10 CANOPY SHELL ASSEMBLY
11 PT7 ENGINE ASSEMBLY
12 PT8 ELECTRICAL ASSEMBLY
=
& Joniier

POWERPRODUCTS




~ 1-4000

N

= ‘¥
e ] =
o 51

- WMWMWWMVWMWMWMMMWMWMMMWMWW@
7 3

S Pa-a-acacha-achchch a0 g TlSE 0@ 841




PEDESTAL (PT1—10)

01

MK. NO. PART NO. DESCRIPTION
01 PT1—10-01 PEDESTAL STD PT4000—PAINTED
02 PT1—10-02 PIN ASS. PEDESTAL LOCK
03 PT1—-10—-03 SHEAVE PEDESTAL CABLE
04 PT1—10-04 SPRING KICKER
05 PT1—10-05 WINCH 1500LB. (NO HANDLE)
06 PT8—95—-104 CLAMP, SUPPORT .7507ID
07 PT1—10-07 PIN CLEVIS 1/2 X 3
08 PT1—10-08 PIN CLEVIS 1/2 X 1—1/2
09 PT1—10-10 CSA APPROVAL PLATE
10 PT1—-10—-05-01 CABLE KEEPER KIT
11 PT1—60 WINCH HANDLE EXTENSION 1(PAINT)
12 PT1—-61 WINCH HANDLE EXTENSION Z(PAINT)
13 PT1—-10-05-02 WINCH HANDLE KIT
14 ¢1/4” GR.5 BOLT X 1 1/4”
15 ¢1/4" GR.5 NYLON LOCK NUT
16 ¢1/4” FLAT WASHER
17 ¢5/16” GR.5 BOLT X 2"
18 o) 5/16" ALLTHREAD X 1 1/2”
19 [0) 5/16” GR.5 NYLON LOCK NUT
20 o) 5/16" GR.5 FLAT WASHER
21 o) 7/16" GR.8 FLAT WASHER
22 0} 1/2” GR.5 BOLT X 1 1/2”
23 0) 1/2” GR.5 NYLON LOCK NUT
24 o} 1/2” GR.5 FLAT WASHER
25 [0) 1/8” COTTER PIN
26 ALUMINUM POP RIVET
27 PT1—-62 WINCH HANDLE 9”
——————
7 JTontier

POWERPRODUCTS




PEDESTAL (PT1-10)

01

18 119 | 20

05

7 Toniier

POWERPRODUCTS




PEDESTAL (PT1—12)

02

MK. NO. PART NO. DESCRIPTION
01 PT1—-12-01 PEDESTAL STD PT4000—PAINTED
02 PT1—-12-02 SHORT PIN ASSEMBLY PEDESTAL LOCK
03 PT1—10-03 SHEAVE PEDESTAL CABLE
04 PT1—-10—-04 SPRING KICKER
05 PT1—10-05 WINCH 1500LB. (NO HANDLE)
06 PT8—95—-104 CLAMP, SUPPORT .750"ID
07 PT1—-10-07 PIN CLEVIS 1/2 X 3
08 PT1—10-08 PIN CLEVIS 1/2 X 1—1/2
09 PT1—-10-10 CSA APPROVAL PLATE
10 PT1—-10—-05-01 CABLE KEEPER KIT
11 PT1-60 WINCH HANDLE EXTENSION 1(PAINT)
12 PT1—-61 WINCH HANDLE EXTENSION 2(PAINT)
13 PT1—10-05-02 WINCH HANDLE KIT
14 ¢1/4" GR.5 BOLT X 1 1/4"
15 ¢1/4” GR.BNYLON LOCK NUT
16 ¢1/4” FLAT WASHER
17 ¢5/16” GR.5 BOLT X 27
18 0 5/16” ALLTHREAD X 1 1/2”
19 ¢5/16” NYLON LOCK NUT
20 [0) 5/16” GR.5 FLAT WASHER
21 o} 7/16” GR.8 FLAT WASHER
22 ¢ 1/2” GR5 BOLT X 1 1/27
23 [0) 1/2” GR.5 NYLON LOCK NUT
24 0) 1/2" GR.5 FLAT WASHER
25 o} 1/8” COTTER PIN
26 ALUMINUM POP RIVET
27 PT1—-62 WINCH HANDLE 9”7
28 ¢1/4” LOCK WASHER
———— |
7 Tonfier

POWERPRODUCTS




02

PEDESTAL (PT1-12)

7 Tonitier

POWERPRODUCTS




MAST ASSEMBLY (PT2—11)

03

7 Jonftier

POWERPRODUCTS

MK. NO. PART NO. DESCRIPTION
01 PT2—10-01 MAST BOOM BASE
02 PT2—10-02 PIN BOOM BASE
03 PT2—10-03 T HANDLE BOOM BASE
04 PT2—11-04 MAST LOWER BOOM
05 PT2—11-05 MAST MIDDLE BOOM
06 PT2—11-06 MAST UPPER BOOM
07 PT2—11-07 MAST LIGHT BAR
08 PT2—10-08 LIGHT BAR WING NUT
10 PT2-10-10-01 PIN CABLE 0.5X3.375
11 PT2—10-11-01 PIN CABLE 0.5X2.375
12 PT2-10-12 BASE ROTATION BUSHING 3.5¢
13 PT2—10—13 ROTATION BUSHING 7.25¢
14 PT2-10-14 BUSHING LARGE UMHW 47
15 PT2—10-15 BUSHING SMALL UMHW 37
16 PT2—10-16 MAST PIVOT CABLE 1/409
17 PT2—10-17 BOOM EXTENSION CABLE W/4®
18 PT2—10-18 BOOM EXTENSION CABLE 1/4¢
19 PT2—10-19 CABLE SHEAVE
20 PT2—10-20 BALL—BEARING SWIVEL
21 PT2-10-21 PIN CLEVIS 1/2"x1—=3/4"
22 PT1-10-08 PIN CLEVIS 1/2"x1—1/2"
25 PT1—-10-05 WINCH (NO HANDLE)
24 $5/16" S.S. BH CAP SCREW 3/8"
25 W/S” NPT GREASE NIPPLE
26 @3/4”7W/2 LOCK NUT
27 $3/4” GR.5 FLAT WASHER
28 1 1/8" GR.8 FLAT WASHER
29 @3/W6” COTTER PIN X 27
30 @5/W6” GR.5 BOLT X 3/4”
31 $5/16” LOCK WASHER
32 $5/16" GR.5 FLAT WASHER
33 ? W/W6” A/C CABLE X 397
35 W/Z” GR.5 BOLT X 1 W/2”
36 $1/2” GR.5 FLAT WASHER
37 $1/2" GR.5 NYLON LOCK NUT
39 @7/W6” GR.8 FLAT WASHER
40 @W/S” COTTER PIN X 3/4”
4 PT2—-11-30 MAST REAR SUPPORT—ASSEMBLY (See 47)
42 PT2-10-30-07 1/4 NEOPRENE
43 PT1-62 WINCH HANDLE 97
44 PT1-10-05-01 CABLE HOLDER KIT
45 41160RL DOT REFLECTIVE TAPE—RED (27X27)
46 41160RL DOT REFLECTIVE TAPE (2"X147)
47 PT2—11-31 MAST REAR SUPPORT (See 41)
48 PT2-10-31 REAR SUPPORT PIN
49 PT2—10-30-04 3/4 NEOPRENE
50 PT2-10-30-05 HAIR PIN 5/32” x 3 5/16”
51 W/W6” CABLE CRIMP
52 W/W@” CABLE
53 1/16" CABLE
54 $1/2" GR.5 BOLT X 4 1/2"
55 @W/Z” FLAT WASHER
56 @W/Z” GR.5 NYLON LOCK NUT
57 ®1/4" ELEVATOR BOLT X 1 1/27
58 ®1/4” NYLON INSERT LOCK NUT
59 PT1-10-05-02 WINCH HANDLE SPRING KIT




MAST ASSEMBLY (PT2—11) 03
Ei @[
L] 1

&
17
7 Tonftier

POWERPRODUCTS




LIGHT ASSEMBLY

(PT2—50),(PT2-52) & (MH1000)

04

PT2—50

P12—527

LAMPMHATOO0O

7 Tonfier

POWERPRODUCTS

MK. NO. PART NO. DESCRIPTION
01 PT2-50 LIGHT ASSEMBLY
02 PT2—-50-01 BULB
03 PT2-50-02 SPUN REFLECTOR
04  |PT2-50-02-02 RUBBER REFLECTOR GASKET
05 PT2—-50-02—-03 REFLECTOR GASKET PLATE
06  |PT2-50-02-04 CHAIN—LENS RETAINER
07 PT2-50-03 CASE HOLDER, JNC BOX, CORD
08 PT2-50-03-01 CASE HOLDER
09 |PT2-50-03-02 JNC BOX
10 PT2—-50-03—-03 CORD 54"
11 PT2-50-03—-04 CABLE STRAIN RELIEF 1/2” NPT
12 PT2-50—-03-05 BOTTOM JNC BOX PLATE
13 PT2-50-03-06 JNC BOX GASKET
14 PT2-50—-03-07 BUSHING
15 PT2-50-03-08 TOP UNC BOX PLATE
16 PT2-50-03—09 1/2” NPT LOCK NUT
17 PT2—50—04 YOKE 8"
18 PT2-50-05 LAMP HOLDER SPIDER

* 19 PT2-50-06 GLASS/RING/RUBBER

x 20 PT2-50-06-01 GLASS (LENS)

* 21 PT2—50—06-02 RING
22  |PT2-50-06-03 RUBBER

* 23 PT2-50-07 GUARD/RING/LENS/RUBBER
24  |PT2-50-07-01 GUARD

* 925  |PT2-50-07-04 CABLE CLIP RETAINER

* 26  |PT2—50-07-03 Z—CLIP (3 REQUIRED)
27 PT2-50-08 LAMPHOLDER ASSEMBLY
28 PT2-50-08-01 CONNECTOR
29  |PT2-50-08-02 PLATE
30 |PT2-50-08-03 LAMPHOLDER
31 PT2—50—09 PLUG ASSEMBLY
32 |PT2-50-09-01 PLUG BODY, HOOD, SHORT
33 PT2—-50-09-02 INSERT M, 6 PIN LIGHT CORD
34 |PT2-50-09—03| PLASTIC GLAND (CABLE STRAIN RELIEF)
38 PT2-50-10 TIGHTNER—LIGHT ADJUSTMENT
39 PT2-52 LIGHT ASSEMBLY
40 PT2-52-06 GLASS/RING/RUBBER
41 PT2-52-06-01 GLASS
42 PT2—52—06-02 RING
43 PT2-52-07 RING/GUARD

* 44 LAMPMH 1000 LIGHT ASSEMBLY

* 46  |MH1000-06-01 GLASS

x 47  |MH1000-06-02 RING

* 48 MH1000—07-01 GUARD

NOTE:

PARTS WITHOUT

* ARE SAME FOR ALL TYPE OF LIGHTS




LIGHT ASSEMBLY (PT2-50),(PT2—-52),(LAMP MH1000)| 04
PT2—50 LAMPMHT1000
TYP
o1
TYP
©
—— )
|
ﬁ% E
5T 50 @_/ PTo_ 59 LAMPMH1000
__.
TYP = PARTS ARE TYPICAL FOR ALL 3 UNITS .ﬂ,wﬁg{ggg{




FRAME ASSEMBLY (PT4-01)

MK. NO. PART NO. DESCRIPTION
01 PT4-01-20 FRAME STD PT4000 PAINTED
02 PT4—10-60 MOUNT DISTRIBUTION/START PANEL
03 PT4-40 EXTENSION LOCK PIN
04 PT4—41 COMPRESSION SPRING
06 PT4—45 JACK EXTENSION ARM
07 PT4-50 GRATING STEP

08 PT4—-01-81

AXLE

09 PT4-01-82

15" SPOKED WHEEL WITH TIRE

10 PT4—10-29

JACK TOPWIND ZINC PLATED

11 PT4—10-29-02

JACK PIN REPLACMENT

12 PT4-10—29-01

JACK HANDLE REPLACMENT

13 PT4-01-62

BATTERY

14 PT4—01-63

HOLD DOWN BOLT

15 PT4—-31

BATTERY HOLD DOWN PLATE

16 PT4—01-65 BATTERY PAD
17 PT4—01-66 NEOP. MOUNT(GREEN DOT)
18 PT7-10-30 CRASH STOP

19 PT4—01-71

LIGHT BUMPER(ASSEMBLY) #1

MK. NO. PART NO. DESCRIPTION
59 REMOVED
60 PT4-01-81-14| HUB ASSY INCL 61 63 64 65 68 & 69
61 INCLUDED IN 60 6 1/8" DIA GREASE CAP
62 PT4-01-81-02 WHEEL NUT
63 INCLUDED IN 60 INNER BEARING
64 INCLUDED IN 60 SEAL
65 INCLUDED IN 60 INNER RACE
66 PT4-01-81-08 HUB
67 INCLUDED IN 66 STUD
68 INCLUDED IN 60 OUTER RACE
69 INCLUDED IN 60 OUTER BEARING
70 PT7—10—25 RED BATTERY CABLE
71 PT7—10—26 BLACK BATTERY CABLE
72 PT7-10-29 POS. BATT. CABLE COVER 1/0 2/0
73 PT4—01-61 1/8” EDGE TRIM (BLACK) 1/8”
74 PT4-01-81-12 1” CASTELLATED SPINDLE NUT
75 PT4-01-81-13 1" ID SPINDLE WASHER

20 PT4-01-73

LIGHT BUMPER(ASSEMBLY) #2

21 PT4-01-75

LIGHT BUMPER(ASSEMBLY) #3

22 PT4-01-70

LIGHT BUMPER

23 PT4-01-77

LIGHT BUMPER (ASSEMBLY) #5

24 PT4-10-91

TRAILER NOSE—-ALUMINUM

25 #5/8" GR.5 BOLT X 5”
26 #5/8" GR.8 FLAT WASHER
27 #5/8” GR.5 NYLON LOCK NUT
28 85/16” GR.5 BOLT X 17
29 #5/16" GR.5 FLAT WASHER
30 #5/16” GR.5 LOCK WASHER
31 #1/2” GR.5 NYLON LOCK NUT
32 81/2” GR.5 FLAT WASHER
33 81/2” GR.5 BOLT X 1 1/2"
34 #1/2” GR.5 BOLT X 1 3/4”
35 #1/4" GR.5 BOLT X 1”
36 81/4” GR.5 LOCK WASHER
37 #1/4” GR.5 FLAT WASHER
38 81/4” GR.5 NYLON LOCK NUT
39 81/4" WING NUT

40 #3/16” S.S. POP RIVET
42 #5/32" COTTER PIN X 1 1/4”
47 1/4" GR.5 BOLTX 1 1/4”
48 1/4” GR.5 BOLTX 3/4”
49 1/4"GR.5 NYLON LOCK NUT
50 #8—32X3/4"RD HEAD ROBERTSON SCREW
51 #8—32 RD NYLON LOCK NUT
52 82" PIPE PLUG

54 PT4—-01-77-01

LIGHT BUMPER(PAINT) #5

55 PT4-01-71-01

LIGHT BUMPER(PAINT) #1

56 PLASTIC TUBE CAP
57 PT4—01-73—-01 LIGHT BUMPER(PAINT) #2
58 PT4—01-75-01 LIGHT BUMPER(PAINT) #3

7 JTonitier

POWERPRODUCTS

06




FRAME ASSEMBLY (PT4—01) 06

OO0
0 0:00:0;0.0.C
@) 0)0)0:0)(0:
%Qﬂgj‘ 00}

000:0.0:0L

00000001

PT4-10

NOI0IQI0I0I0IC \\\\\\
8 LOCATIONS I rororex
@@@ o | B

4 LOCATIONS

27282929

4 LOCATIONS

7 rTontier

POWERPRODUCTS
e




HITCH ASSEMBLY

(PT4—10)

0o

MK. NO. PART NO. DESCRIPTION

01 PT4—10-01 HITCH BAR PT4000-—PAINTED

02 PT4—10-10 HITCH PINTEL ARM—PAINTED

03 PT4—10—-15 PINTLE ARM C/W BALL (incl items 2 & 4)

04 PT4—10—-16 BALL 2"X3/4” BOLT STYLE CHROME

05 PT4—10-18 HITCH SPACER PLATE—PAINTED

06 PT4—10-21 HITCH SIDE PLATE—PAINTED

07 PT4—-10—-24 SPACER SAFETY CHAIN—PAINTED

08 PT4—10—27 COUPLER ZINC 27

09 PT4—-10-28 SAFETY CHAIN

10 PT4—-10-29 JACK TOPWIND ZINC PLATED

11 PT4—10-29-02 JACK PIN REPLACMENT

12 PT4—10-31 QUICK PIN 1/4X3/8

13 PT4—10—29—-01 JACK HANDLE REPLACMENT

14 3/8" CAP, BF 3/8 3

15 5/16” CAP, SH 31

16 1/2” GR.5 BOLT X 6”

17 1/2” GR.5 BOLT X 2 1/2”

18 1/2” GR.5 BOLT X 1 3/4”

19 1/2” GR.5 BOLT X 1 1/2”

20 1/2” GR.5 FLAT WASHER

21 1/2” NYLON LOCK NUT

22 PT4—-10-30 ATTENTION — CAUTION TOWING TRAILER

ADDITIONAL PART NUMBERS

PT4—-10-02 HITCH BAR PT4000 NO PAINT
PT4—-10-11 HITCH PINTEL ARM NO PAINT
PT4—-10-19 HITCH SPACER PLATE NO PAINT
PT4—-10-22 HITCH SIDE PLATE NO PAINT
PT4—-10-25 SPACER SAFETY CHAIN NO PAINT

7 Tontier

POWERPRODUCTS




HITCH ASSEMBLY (PT4

10)

0o

£ - PN C
e o
LT - -
7 rontier

POWERPRODUCTS




STANDARD  TANKS

ASSEMBLY (PT5—10)

07/

MK. NO. PART NO. DESCRIPTION
01 PT5—10-01 RIGHT TANK (PAINTED)
02 PT5—10-02 LEFT TANK (PAINTED)
03 PT5-75-01 FUEL LEVEL GUAGE
04 PT5—-75-06 FUEL CAP
05 PT5—-75-11 3'x2” HEX BUSHING
06 PT5—75-21 90" STREET ELBOW
07 PT5—75-31 37 HOSE X 3" NPT ADAPTER
08 PT5—-75-12 8" TO }” BUSHING
09 PT5-75-25 90" ELBOW 7% BARB X # MPT
10 PT5—-75-32 1”7 HOSE X 1” NPT ADAPTER
11 PT8—95-120 1 &% — 1 75 SUPRA CLAMP
12 5/8” FUEL LINE
13 5/16 CLAMP
14 3/8” FUEL LINE
15 1/4 CLAMP
16 3/16” FUEL LINE
17 PT5-75-22 90 FITTING 3 X #
18 PT5—-75-51 3 X 18" NIPPLE
19 PT5-75-13 } x 1 BUSHING
20 5/16" FUEL LINE
21 5/16" FUEL LINE
22 PT5—-10-22 FUEL FILTER
23 81" PIPE PLUG
24 ¢1/2 PIPE PLUG
25 ¢2 PIPE PLUG
26 $1/2” GR.5 BOLT X 5”
27 $1/2” GR.5 LOCK NUT
28 91/2” GR.5 FLAT WASHER
29 $1/2” GR.5 BOLT X 2"
30 PT8—75-01 LAMACOID "USE DIESEL FUEL ONLY”
31 PT8—75-02 LAMACOID "CAUTION DO NOT OVER FILL”
32 ADHESIVE BACKED CABLE TILE MOUNTS
33 STANDARD—DUTY CABLE TIES
34 PT5-10—-18 |PICK UP TUBE ASSY (Incl 5, 17, 18 & 19)




Q7

STANDARD TANKS ASSEMBLY (PT5—10)

Q@..@Q

29 )28 )28 ) 27

@QQQ

7 Jontier

POWERPRODUCTS




STANDARD TANKS WITH ONE AUXILIARY TANK (PT5—11)

038

7 JTontier

POWERPRODUCTS

MK. NO. PART NO. DESCRIPTION
01 PT5-10-01 RIGHT TANK (PAINTED)
02 PT5—10-02 LEFT TANK (PAINTED)
03 PT5—30 RIGHT AUXILIARY TANK (ASSEMBLY)
04 $3/4” PIPE PLUG
05 ¢1 1/2” PIPE PLUG
06 92" PIPE PLUG
07 PT5-75-32 1” HOSE X 1” NPT ADAPTER
08 PT8—95—120 1 — 1 % SUPRA CLAMP
09 5/8” FUEL LINE
10 1” FUEL LINE
11 PT5—-75-42 BALL VALVE
12 PT5-75-52 CLOSE NIPPLE
13 PT5-75-12 §” TO }” BUSHING
14 PT5—75—31 %" HOSE X 1" NPT ADAPTER
15 3/8 CLAMP
16 3/16” FUEL LINE
17 PT5—75-11 1"x3” HEX BUSHING
18 PT5-75-22 90" FITTING § X 3
19 5/16 CLAMP
20 5/16” FUEL LINE
21 PT5—-10-22 FUEL FILTER
22 5/16” FUEL LINE
23 $1/2" PIPE PLUG
24 ADHESIVE BACKED CABLE TILE MOUNTS
25 STANDARD-DUTY CABLE TIES
26 PT5—75-61 3/8” BREATHER
27 PT5-75-18 MALE BRANCH TEE
28 CLAMP
29 PT5-75-35 ADAPTER 3/8” HOSE x 3/8” MALE PIPE
30 3/8” FUEL LINE
31 3/8” FUEL LINE
32 PT5—-75—41 BALL VALVE
33 PT5-75-13 1 X 4 BUSHING
34 PT5-75-51 4 X 18" NIPPLE
35 PT5—11-32 RUBBER PAD
36 PT5—-75—-06 FUEL CAP
37 PT5-75-02 22” FUEL GAUGE
38 21” PIPE PLUG
39 ¢1/2” GR.5 BOLT X 5”
40 81/2" GR.5 LOCK NUT
41 81/2” GR.5 FLAT WASHER
42 91/2” GR.5 BOLT X 2”
43 $1/2” GR.5 BOLT X 17
44 81/2” GR.5 LOCK WASHER
45 91/4” GR.5 BOLT X 1”
46 81/4” GR.5 LOCK WASHER
47 21/4” GR.5 FLAT WASHER
48 PT8—75-01 LAMACOID "USE DIESEL FUEL ONLY”
49 PT8-75-02 LAMACOID "CAUTION DO NOT OVER FILL”
50 PT5—10—18 |PICKUP TUBE ASSY (Incl 17, 18 33 & 34)
51 PT8—-75-52 LAMACOID "CLOSE OR OPEN BREATHER VALVE”
52 PT5-75-50 3/8 CLOSE NIPPLE
53 PT5-75-36 3/8” HOSE x 3/8” NPT FEM FITTING
54 PT5-75-21 90" STREET ELBOW




08

STANDARD TANKS WITH ONE AUXILIARY TANK (PT5—11)

OO0

N i ====3

by
-
§
0

Ly

POWERPRODUCTS

O,




STANDARD TANKS WITH TWO AUXILIARY TANKS (PT5—12)

09

7 Toniler

POWERPRODUCTS

MK. NO. PART NO. DESCRIPTION
01 PT5—10—-01 RIGHT TANK (PAINTED)
02 PT5-10-02 LEFT TANK (PAINTED)
03 PT5-30 RIGHT AUXILIARY TANK (ASSEMBLY)
04 PT5-31 LEFT AUXILIARY TANK (ASSEMBLY)
05 PT5-75-32 1” HOSE X 1" NPT ADAPTER
06 PT8-95—-120 1% — 1 7 SUPRA CLAMP
07 PT5-75-52 CLOSE NIPPLE
08 PT5—75-42 BALL VALVE
09 PT5-75—12 £’ 7O }” BUSHING
10 PT5—75—31 #%” HOSE X }” NPT ADAPTER
1 PT5—75—11 3'x}” HEX BUSHING
12 PT5—75-22 90" FITTING § X }
13 PT5—75—61 3/8” BREATHER
14 PT5—-75-18 MALE BRANCH TEE
15 3/8" CLAMP
16 PT5—75-23 1” TEE FFF
17 PT5-75-35 ADAPTER 3/8 HOSE x 3/8 MALE PIPE
18 PT5—-10-22 FUEL FILTER
19 PT5—-11-32 RUBBER PAD
20 PT5—-75-51 4 X 18" NIPPLE
21 PT5-75-13 } X & BUSHING
22 PT5—-75—41 $3/8” BALL VALVE
23 PT5-75-24 1" ELBOW 90° FF
24 PT5-75-54 1” x 3” CLOSE NIPPLE
25 PT8—75-01 LAMACOID "USE DIESEL FUEL ONLY”
26 PT8—75-02 LAMACOID "CAUTION DO NOT OVER FILL”
27 PT8-75-52 |LAMACOID "CLOSE OR OPEN BREATHER VALVE”
28 PT5-75-06 FUEL CAP
29 PT5-75-02 22" FUEL GAUGE
30 PT5S—10-18 PICK UP TUBE ASSY (Incl 12, 11, 21 & 20)
31 $2” PIPE PLUG
32 81 1/2" PIPE PLUG
33 81" PIPE PLUG
34 $1/2” PIPE PLUG
35 ¢1” FUEL LINE
36 #1” FUEL LINE
37 81" FUEL LINE
38 #3/8” FUEL LINE
39 $3/8” FUEL LINE
40 $5/16" FUEL LINE
41 $5/16" FUEL LINE
42 $3/16" FUEL LINE
43 ADHESIVE BACKED CABLE TIE MOUNT
44 STANDARD—DUTY CABLE TIES
45 $1/2” GR.5 LOCK NUT
46 $1/2” GR.5 FLAT WASHER
47 #1/2" GR.5 BOLT X 2"
48 #1/2" GR.5 BOLT X 1”
49 81/2” GR.5 LOCK WASHER
50 #1/2" GR.5 BOLT X 5"
51 #1/4" GR.5 BOLT X 1"
52 $1/4” GR.5 LOCK WASHER
53 $1/4” GR.5 FLAT WASHER
54 HOSE CLAMP
55 HOSE CLAMP
56 $3/4” PIPE PLUG
57 PT5-75-50 3/8 CLOSE NIPPLE
58 PT5-75-36 3/8"HOSEx3/8"NPT FEM FITTING
59 PT5-75-21 1/4” 90" STREET ELBOW,
60 PLUG 1" NPT C/SUNK




09

STANDARD TANKS WITH TWO AUXILIARY TANKS (PT5—-12)

[e]elelelelelelelelelele]

098309020369636303030
S05P308080805080805050
09$30302030303030303
5596669696966

| m—
——

<+

~+

0

~

POWERPRODUCTS




CANOPY SHELL ASSEMBLY (PT6—10)

10

MK. NO. PART NO. DESCRIPTION
01 PT6—10-01 CANOPY SHELL (ASSEMBLY)
02 PT6—10—02 LEFT DOOR (ASSEMBLY)
03 PT6—10—-03 RIGHT DOOR (ASSEMBLY)
04 PT6—10—04 SS HINGE—PT CANOPIES
05 PT6—10-02-01 LEFT DOOR (PAINTED)
06 PT6—10—03—01 RIGHT DOOR (PAINTED)
07 PT6—10-02—-07 DOOR GLASS
08 PT6—10-02—-09 WINDOW MOUNTING RUBBER LT
09 PT6—10-02-08 DOOR LATCH (BLACK)
']O PT6—']O—O5 LIGHT HANGER ASSEMBLY (Incl PT6—10—05-04, 1-'5” cable & crimps)
11 PT6—10-06 PLASTIC FENDER (BLACK)
12 PT6—10-07 ALUMINUM FRONT COVER PLATE, 14 GA CHECKER PLATE
13 PT4—01-61 1/8” EDGE TRIM (BLACK)
14 PT6—10-09 TRIM SEAL W/WEATHERSTRIP
15 PT6—10-10 1 1/4” SWIVEL GUIDE
16 PT6—90 LIGHT PACKAGE (C/W WIRING HARNESS)
17 91/2” PIPE PLUG
18 HOLE PLUG
19 $1/2” GR.5 FLAT WASHER
20 ®1/2" GR.5 BOLT X 1”
21 ®1/2” GR.5 BOLT X 5”
22 91/2” GR.5 LOCK WASHER
23 ®1/2” GR.5 NYLON LOCK NUT
24 95/16" GR.5 BOLT X 1”
25 $5/16" GR.5 FLAT WASHER
26 $5/16” GR.5 NYLON LOCK NUT
27 #5/16” B GR.5 FLAT FENDER WASHER
29 %1/4” GR.5 NUT
30 ®1/4” GR.5 NYLON LOCK NUT
31 91/4” GR.5 FLAT WASHER
32 ®1/4” NYLON FLAT WASHER
33 91/2" GR.5 BOLT X 3"
34 PLUG
35 93/16” X 3/8” SS POP RIVET LT
36 PT6—10—41 DECAL "POWER TOWER”

|}
7 fontier

POWERPRODUCTS




10

LIGHT PACKAGE
SEE DETAIL PT6-60

7 Jonflier

POWERPRODUCTS

®

—10)

PT6

(

CANOPY SHELL ASSEMBLY

5 0n0m050m0a0n0m0-050
09090808020209090808020
636269680686902696808080 1@

(0] e :




DECALS (PT6—10 B)

MK. NO. PART NO. DESCRIPTION
01 PT6—10—41 DECAL "POWERTOWER”
02 PT6—10-97 DECAL "PT4000K”
03 PT6—10—42 DECAL "CAUTION”
04 PT6—10—43 DECAL "WARNING”
05 PT6—10—44 DOT REFLECTIVE TAPE
06 PT6—10-45 RED PIN STRIPE
07 PT6—10-99 DOT SERIAL NUMBER PLATE
08 PT6—10—-40 DECAL "IMPORTANT”
09

NOTE #1:

PART NUMBER FOR MK.NO.—09 IS AS PER ENGINE/GEN. RATING

MK. NO. PART NO. DESCRIPTION
09 PT6—10—-48 DECAL 6KW
09 PT6—10—49 DECAL 8KW
09 PT6—10-50 DECAL 10KW
09 PT6—10-51 DECAL 12KW
09 PT6—10-52 DECAL 14KW
09 PT6—10-53 DECAL 18/20KW
09 PT6—10-98 DECAL 21/23KW
—————————— |}
7 fontier

POWERPRODUCTS




10

DECALS (PT6—10 B)

¥
p\—
POWERTOWER
OPERATING
INSTRUCTIONS

nuowomowowomowowomowowo

969696269020202080690
? 16208086868030303036303
£ wowowowowowowowowowo
5902680626963062636%6
ooooooooooooooooooooo
owomowowomowowomowowo

969696269020202080690
38090308630363630363093
wowowowowowowowowowow
590268626963062636%6
3908626259625263626
0°P59aP5C0CECEOCECHC

OO

EE{ "IE'» & & o  wm @
:;;;J KW 1 /. "

CAUTIEIN |§§=

OO

& Jontier

POWERPRODUCTS




LIGHT PACKAGE (PT6—90)

MK. NO. PART NO. DESCRIPTION
01 PT6—90—-01 TRAILER CORD & 7 POLE PLUG (ASSEMBLY)
02 PT6—90—-01-01 TRAILER PLUG, 7 POLE MALE
03 PT6—90—-01-02 CABLE, 16 GA 6 WIRE
04 PT8—95—-38 RUBBER GROMMET
05 PT6—90—-01-04 PLUG, M/F 4 POLE
06 PT6—90—-02 WIRING HARNESS
07 PT6e—90—-04 LIGHT, AMBER, 2 1/2" ROUND
08 PT6e—90—-06 2.5 GROMMET
09 PT6—90—-03 PIGTAIL, 2 WIRE
10 PT6—90—-05 LIGHT, RED, 2 1/2” ROUND
11 PT6—90—-07/ LICENSE LIGHT
12 PT6—90—-08 OVAL LAMP (TAIL LIGHT ASSEMBLY)
———— —
x Jonfier

POWERPRODUCTS




LIGHT PACKAGE (PT6—90) 10

il
E‘( i

T

=
T
|

©

.
i i — S—

-

2
£
T

|

it
9@@\ﬁ
IJHE
X
o
o]

\
\
\
\
\
\
\\

B WIRING
HARNESS (&

REAR VIEW

00000000000000
)] )

GROMMET U 1 @ i @ GROMMET

7 Jontier

POWERPRODUCTS




ENGINE MOUNT <PT7> 17
No. ENGINE | MOUNT, FRONT LIGHT TOWER RIGHT MOUNT, FRONT LIGHT TOWER LEFT GENERATOR MOUNT
LY
o
01 V2203/V2003T
(21/23 KW) °

PT7-10-01 PT7-10-02
o (o)
O O 5o
02 |V1305/BCII84E1IL ° o E
L o o
Ao Kw
PT7-10-03 PT7-10-04
j o
V1505BG/BCI164C 5 © T ©°
03 o o o o
Al Kw \
f PT7-10-07
PT7-10-05 PT7-10-06
j
O O ] °
D905/BCX164A o o E
04 oo
6 KW
' ' (e]e o] -
PT7-10-08 PT7-10-09
o o]
O O 1 [0) E
05 D1105BG/BCI164B o o ° PT7-10-10
8 KW)
PT7-10-11 PT7-10-12




ENGINE (PT7) 17

EXHAUST EXTENSION o
PER ENGINE y <>T75@
7\

START PANEL
PT/7-80

]
5 |

3
-
N

FLECTRICAL FUEL PUMP

PT/7-40

O O
O O

+ . ¥
BRACKET FAN -03 ENG, SERIJES
PT/7-10-40

ENGINE MOUNT
PER ENGINE

FOR URDERING PARTS SPECIFY ENGINE MODLE NUMBER
ALL OTHER ENGINE PARTS REFER TO MANUFACTURERS PARTS MANUAL

7 Tonfier

POWERPRODUCTS




START PANEL

PT/—380

11

O3—ENGINE SERIES

MK. NO. PART NO. DESCRIPTION
01 PT7—81-01 SPLIT LOOM (WIRE HARNESS)
02 PT7—-80-02 GUAGE, WATER TEMP 8’
03 PT7-80-03 OIL GUAGE 100PSI NO BYPASS
04 PT8—-95—-18 BREAKER 30 AMP
05 PT7-80-05 HOURMETER
06 PT/7-80-06 TATTLETALE SWITCH 12V
0/ PT7—-80-07 IGNITION SWITCH
08 PT7-80-08 RUBBER GROMMET
09 PT7-80-09 12V RELAY 40A
10 PT7—80-10 RELAY BASE
11 LAMP INDICATOR 12V, ¢/w Eng. Kit
12 PT7-80—12 GUAGE PANEL ENG ENCLOSURE, IVORY
13 LAMACOID "PANEL FUSE 30 AMP”
14 LAMACOID “SAFETY OVERRIDE”
15 LAMACOID "GLOW PLUG”
16 PT7—-80—16 EXTERNAL FLARE ELBOW
17 ®1/4” GR.5 BOLT X 3/4”
18 ®1/4” GR.5 LOCK NUT
19 8/32” SCREW 1/2”
20 8/32" LOCK NUT
21 METAL SCREW #10-3/4
29 1/4” OIL GAUGE LINE
23 PT7—-35 ADAPTER
24 PT7—-36 ADAPTER

e————=
& fontier

POWERPRODUCTS




11

PT/—80

START PANEL

O03—ENGINE SERIES

OIL GUAGE LINE

FEED THRU

l
[

/
/

/

\\\\\\\\\\\\\\\\\\\\\\\\

ARNESS
//

‘ =
\ H
\
N\
AN
~

——

7 Jonfier

POWERPRODUCTS




START PANEL (PT7—81)

11

O5—ENGINE SERIES

MK. NO. PART NO. DESCRIPTION
01 PT7—81-01 SPLIT LOOM (WIRE HARNESS)
02 PT7-80-02 GUAGE, WATER TEMP &’

03 PT7—80-03 OIL GUAGE 100PSI NO BYPASS
04 PT8-95-18 BREAKER 30 AMP
05 PT7-80-05 HOURMETER
06 PT/—-80-06 TATTLETALE SWITCH 12V
07/ PT7—-80-07 IGNITION SWITCH
08 PT7-80-08 RUBBER GROMMET
09 PT7—-80—-09 RELAY 12V 40AMP
10 PT7-80-10 RELAY BASE
11 LAMP INDICATOR 12V, (c/w Eng. Kit)
12 PT7_80—12 GUAGE PANEL ENG ENCLOSURE, IVORY
13 LAMACOID "PANEL FUSE 30 AMP”
14 LAMACOID "SAFETY OVERRIDE”
15 LAMACOID "GLOW PLUG”
16 PT7—-80-16 EXTERNAL FLARE ELBOW
17 PT7—-81-06 CAPACITOR (5% +/-)
18 PT7-81-07 RESISTOR (5% +/-)
19 PT7-81-08 DIODE
20 ®1/4” GR.5 BOLT X 3/4”
21 ¢1/4” GR.5 LOCK NUT
29 8/32" SCREW 1/2”
23 8/32" LOCK NUT
24 WOOD—METAL SCREW #10-3/4
25 1/4” OIL GAUGE LINE
26 PT7—35 ADAPTER
27 PT7—36 ADAPTER
e————=
& fontier

POWERPRODUCTS




START PANEL (PT7-81)

O5—ENGINE SERIES

00 @

\\\\\\\\\\\\\\\\\\\\\\

22)23

@

L

7 Jonfier

POWERPRODUCTS




FLECTRICAL (PT8)

12

MK. NO. PART NO. DESCRIPTION
01 PT8—05 BALLAST BOX
02 PT8—-06 6" & 7’ BALLAST CABLE
03 N/A N /A
04 PT8—50 MAST BOX ASSEMBLY
05 PT8—60 ELEC BOX ASSY, INCL 17, 18, 19, 20, 24 & 25
06 PT8—65 CURLY CORD
0/ PT8—95-31 CONNECTOR, 6” COIL, 8 & 60 END
08 PT8-95—-45 PLASTIC BUSHING
09 PT8-95-55 LOCK NUT
10 PT8—95-104 CABLE P-CLIP
11 PT8-70 GEN CABLE
12 PT8—95-32 CONNECTOR
13 PT8—95-48 PLASTIC BUSHING
14 PT8-95-58 LOCK NUT
15 PT8—80 GROUND CABLE 6/0 1KW
16 PT8—95-38 STRAIN RELIEF CONNECTOR
17 PT8—60-01 BOX
18 PT8—60—02 WEATHERPROOF COVER
19 PT8-95-31 CONNECTOR, T&B, 0.750 X 3/4” NPT
20 PT8—-60-04 STRAIN RELIEF GRIP
2 ®1/4” GR.5 BOLT X 1 1/4”
22 $1/4" GR.5 FLAT WASHER
23 1/4" GR.5 NYLON LOCK NUT
24 $1/4” GR.5 BOLT X 3/4”
25 91/4” GR.5 LOCK WASHER
20 PT8—72 GEN CABLE
27 STRAIN RELIEF CONNECTOR

& Jontier

POWERPRODUCTS




CLECTRICAL (PTED

lc

SINGLE PHASE DISTRIBUTION @ @
PANEL (PT8-20) SRR +

GENERATOR

o

o
€ @ o

1]
) €

s é @ g
|

c§0
- @

o

Lt I/ (PT8-72)

TO BACK OF UNIT
TO BACK OF UNIT

1P GEN CABLE |
(P18-70) | 3P GEN CABLE

3 PHASE DISTRIBUTION
PANEL (PT8-30)

GROUND CABLE
PTB8-80

7 Tonfier

POWERPRODUCTS




BALLAST BOX (PT8—05)

12

MK. NO. PART NO. DESCRIPTION
01 PT8—05—-01 ENCLOSURE BALLAST
02 PT8—05-02 BALLAST, METAL HALIDE
03 CAPACITOR SUP. ASSY, Incl. 7, 8, 9, 12 & 13
04 PT8—95—-82 TERMINAL STRIP
05 PT8—95—-38 THREADED STRAIN RELIEF CONNECT
06 SELF TAPPING SCREW, #8 X 3/4”
07 $1/4” GR.5 LOCK NUT
08 81/4” GR.5 FLAT WASHER
09 ¢1/4” GR.5 BOLT X 17
10 PT8—05-05 ¢1/4” CARRAGE BOLT X 4-1/2"
11 ¢1/4” GR.5 NUT
12 PT8—95—114 2.25” ID SUPPORT CLAMP
13 CAPACITOR 280V 24uf
—— —— —— — |
7 foniier

POWERPRODUCTS




BALLAST BOX (PT8—-05) 12

I R I 1

{?} / C/wW LTEM "¢

7 JTonfier

' | POWERPRODUCTS




SINGLE PHASE DISTRIBUTION PANEL (PT8-20)

12

MK. NO. PART NO. DESCRIPTION
01 PT8—10-01 ENCLOSURE STD PT DISTRIBUTION
02 PT8—10-05 COVER PLATE STD 1PH DISTRIBUTION
03 PT8—95-01 RECEPTACLE 15A 125V
04 PT8-95-02 RECEPTACLE 30A 125/250V 1PH
05 PT8—95-21 BREAKER 1P 15A
06 PT8-95-22 BREAKER 2P 30A
07 PT8—95-31 CONNECTOR, T&B, 0.750 X 3/4”"NPT
08 PT8-95-45 PLASTIC BUSHING 3/4”
09 PT8—95-55 LOCK NUT, 3/4”
10 PT8-95-32 | CONNECTOR, T&B, 1.375 X 1—1/4" NPT
11 PT8—95-48 PLASTIC BUSHING 1-1/4"
12 PT8—95-58 LOCK NUT, 1-1/4"
13 PT8—95-38 THREADED STRAIN RELIEF CONNECTOR
14 PT8—95-81 GROUND BAR
15 PT8—95-82 TERMINAL STRIP
16 PT8—95-83 TERMINAL LUG
17 PT8—95-72 LOAD CENTRE INT. 1P 100A 240V
19 PT8—75-31 LAMACOID "SWITCH LIGHTS”
20 PT8—75-32 LAMACOID "TWIST LOCK”
27 PT8—75-34 LAMACOID "#1”
22 PT8-75-35 LAMACOID "#2”
23 PT8-75-36 LAMACQID "#3”
24 PT8—75-37 LAMACOID "#4”
25 PT8—75-38 LAMACOID "#5”
26 PT8-75-39 LAMACQID "#6”
27 PT8—75-51 LAMACOID "MAIN PANEL”
28 SCREW CMSR 6/32 X 1/2"
29 LOCK NUT 6/32"
30 SCREW CMSR 8/32 X 1/2"
31 LOCK NUT 8/32"
32 #10/32 SCREW X 3/4"
33 SELF TAPPING SCREW #10 X 3/4”
34 SELF TAPPING SCREW #8 X 3/4”
35 SELF TAPPING SCREW #8 X 1 1/4"
36 $1/4” GR.5 BOLT X 3/4"
37 ®1/4" GR.5 FLAT WASHER
38 $1/4” GR.5 LOCK NUT

y —— — — |
7 Joniier

POWERPRODUCTS




SINGLE PHASE DISTRIBUTION PANEL (PT8-20) 12

bob

O O

7 ronfier

POWERPRODUCTS




S PHASE DISTRIBUTION PANEL

(PT8—30)

12

7 JTonfier

POWERPRODUCTS

MK. NO. PART NO. DESCRIPTION
01 PT8—10-01 ENCLOSURE STD DISTRIBUTION
02 PT8—10—10| COVER PLATE STD 3PH DISTRIBUTION
03 PT8—95—-01 RECEPTACLE 15A 125V
04 PT8—-95—-02 REC. 1PH 30A 125/250V TL
05 PT8—-95—-03 REC. 3PH 30A 250V TL
06 PT8—95-23 BREAKER 15A
07 PT8—95—-24 BREAKER 30A 2P
08 PT8—-95-25 BREAKER 30A 240V 3P
09 PT8—95—-81 GROUND BAR
10 PT8—95—31| CONNECTOR, 0.750 X 3/4” NPT
11 PT8—-95—-45 PLASTIC BUSHING 3/4”
12 PT8—95-55 LOCK NUT, 3/4”
13 PT8—95—33| CONNECTOR, 1.375X1—1/4" NPT
14 PT8—95—48 PLASTIC BUSHING 1-—1/4"
15 PT8—95—-58 LOCK NUT, 1—1/4"
16 PT8—95-38 STRAIN RELIEF CONNECTOR
17 PT8—-95—-82 TERMINAL STRIP
18 PT8—95—-83 TERMINAL LUG
19 PT8—-95—-71 INTERIOR 125A PANEL
20 N/A N/A
21 PT8—-75—-34 LAMACOID "#1”
22 PT8—75—-35 LAMACOID “#2”
23 PT8—75—-36 LAMACOID "#3”
24 PT8—75—-37 LAMACOID "#4”
25 PT8—-75-38 LAMACOID "#5”
26 PT8—-75—-39 LAMACOID "#86”
27 PT8—-75—42 LAMACOID "LIGHT 1~
28 PT8—75—-43 LAMACOID "LIGHT 2”
29 PT8—75—44 LAMACOID "LIGHT 3”
30 PT8—75—-45 LAMACOID "LIGHT 4”
31 SCREW CMSR 6/32" X 1/2”
32 LOCK NUT 6/32"
33 SCREW CMSR 8/32 X 1/2”"
34 LOCK NUT 8/32
35 SCREW 10/32 x 3/4”
36 SELF TAPPING SCREW #10 X 3/4”
37 SELF TAPPING SCREW #8 x 3/4”
38 SELF TAPPING SCREW #8 X 1 1/4”
39 1/4” GR.5 BOLT X 3/4”
40 81/4” LOCK NUT
41 $1/4” FLAT WASHER




(PT8—30)

S PHASE DISTRIBUTION PANEL

7 Toniler

POWERPRODUCTS

500




MAST BOX ASSEMBLY(PT8—50)

12

MK. NO. PART NO. DESCRIPTION
01 PT8—50-01 ENCLOSURE
02 PT8—50-02 HOUSING BULKHEAD
03 N/A N/A
04 N/A N/A
05 PT8—95-11 INSERT FEMALE
06 GASKET (included in item 2)
07 PT8-95-31 CONNECTOR, T&B, 0.750 X 3/4” NPT
08 PT8—95—-45 3/4" PLASTIC BUSHING
09 PT8—95-55 3/4" LOCK NUT
10 PT8—50—10 5" CURLY CORD
11 PT8—95—104 CLAMP, SUPPORT 0.75" ID
12 $1/4” GR.5 BOLT X 1”7
13 $1/4” GR.5 LOCK NUT
14 81/4” GR.5 FLAT WASHER
15 SELF TAPPING SCREW
—_——————
7 Jontier

POWERPRODUCTS




12

MAST BOX ASSEMBLY(PT8—50)

—

=

Tontier

POWERPRODUCTS






